Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106

AWTA PRODUCT TESTING

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : MODWOOD TE 65 LEAKES 1 LAVERTON V	ROAD	ISSUE	NUMBER : 7-586163-C DATE : 23/07/2012 DATE : 24/07/2012	
	Clients Ref: "ModWood FLAME Decking board Colour: Sahara Approximate Thickness: 23mm Approximate Weight: 6907 gr. End Use: Decking			
	RESULTS MUST BE CONSIDERED THE COMMENTS ON THE FOLLOW			
	tion provided by client: on: Wood/Polyethylene			
AS/NZS 1530.3 - 1999	Simultaneous determination Propagation, Heat Release			
RESULTS:	Face tested: Face	网络白鲸鲸鲸		
	Date tested: 19/7/2012			
	Ignition time Flame propagation time Heat release integral Smoke release, log d Optical density, d	Mean St 7.06 min 111.3 s 104.3 kJ/m2 -1.0452 0.1074 /m	andard Error 0.32 5.7 8.2 0.1032	
REALER	Number of specimens ignit	ed: 9		
	Number of specimens teste	d: 9		
REGULATORY INDICES:	Ignitability Index Spread of Flame Index Heat Evolved Index Smoke Developed Index	13 5 4 4	Range 0-20 Range 0-10 Range 0-10 Range 0-10	
Comments:			SHEELEN	
These results only a	apply to the specimen mount	ed, as described i	n this report.	
but it should be re-	fire test may be used to d cognized that a single test hazard under all fire condi	method will not p		
195619 1		CONTINUED NEXT PA	AGE PAGE 1	
Ͽ Australian Wool Testing Authority Ltd Copyright - All Rights Reserved	This Laboratory is accredited b -Chemical Testing of Textiles -Mechanical Testing of Textiles -Heat & Temperature Measure ridentifying descriptions have been provide warranty, implied or otherwise, as to the sour sample or samples tested. This document sh ammended or altered. This document, the advertising providing the content and forma Managing Director of AWTA Ltd.	s & Related Products ement vith NATA's accreditation requ d by the client unless otherwiss ce of the tested samples. The abc nall not be reproduced except in f names AWTA Product Testing a	Accreditation No. 983 Accreditation No. 985 Accreditation No. 1356 irements. Samples, and their e stated. AWTA Ltd makes no vve test results relate only to the ull and shall be rendered void if and AWTA Ltd may be used in	AWTĂ LIMITED
	Managing Director of AWTA Ltd.		en approved in advance by the	<i>~</i>

SADY

CHAEL A. JACKSON B.Sc.(Hons)

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N. 43 006 014 106 1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O. Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

TEST REPORT

CLIENT : MODWOOD TECH 65 LEAKES RC LAVERTON VIC	AD	TEST NUMBER : 7-58616 ISSUE DATE : 23/07/2 PRINT DATE : 24/07/2	012
Each test specimen wa	s clamped along all sides.		
Specimens tended to f on the occurance of a longer than 10 second	lash before ignition. Ignit single flash of flame which s.	ion was based lasted	
	oread behaviour was observed. ine specimens registered fla		
The Spread of Flame I eight specimens.	ndex quoted above is based o	n these	
195619 1	(END OF REPORT) PAGE 2	
© Australian Wool Testing Authority Ltd Copyright - All Rights Reserved	-Chemical Testing of Textiles & Re -Mechanical Testing of Textiles & F -Heat & Temperature Measuremen This document is issued in accordance with N identifying descriptions have been provided by warranty, implied or otherwise, as to the source of sample or samples tested. This document, the name advertising providing the content and format of t	Related Products : Accreditation No. 985	AWY TĂ LIMITED
0204/11/06	Managing Director of AWTA Ltd.		CKSON B.Sc.(Hons) G DIRECTOR

APPROVED SIGNATORY